PARTS LIST

HOMELITE

-~ a dwusmn of Textron Inc.
=i PORT cHEsTER N. V.




RECOIL STARTER PARTS

L - ,§m @

Index Part Mlmuu ! Re?:ilmd Indux poit Nomenclature i

z
]

No. -~ Required

1 AA-73234.1 COV T S A 85073 RIVET—tubular 1
2 55898 ROPENGOYION oo N - s ] 20 71470-A SPRING—recoil i
3 71149-B Q’niing veiaat 2l 21 71603 COVER—spring housing 1
4 55369-A @R e bty SE - o | AA-55211-1 BALL DRIVE .oovoiiiimniiimeninne 1
5 80475 SCREW—6 Qﬁl. hderssia R s ] Composed of
6 83 WAS Q e 4 22 55054-A PLATE—ball drive 1
7 AMA PULLEY T et e e | 23 35217 L 3
> 71588 SHIM —plasilc e 24 55584 ) EEVEBEAHING. iesresnrmomeniieshioris S
9 81124 NUT—3%-24 hex jam ... i s z3 sne SCREW 540 x ig: At ool
AA-55212-1 RATCHETQNA HUB mreerer it
10 83018 L T it o o |
1 84070 WASHER—% flat olum. ... 1 " S E:T"‘;’I:’:: 2 3 :
k2 35985 W ASERS sk o 2 A-55342 HUB and SCREW ... 1
13 80577 SCREW—8-32 x % pan hd. oo 7, A
14 55015-B SHIELD—cylinder ... 1 27 s I e ey o 1
13 32814 PLUG—button 1 28 72295 SCREWSHUR, sty
16 AA-55208  SHROUD—air i e 1 AA-55213 RATCHET ‘and BEARING st sviitsictsoimiimcianst 18
17 80579 SCREW—10-32 x % paon hd. ... 6 Compossdiof
18 80576 SCREW—10-32 x % pan hd. . 1 29 55272 SEAL—garlock ... e s
19 A-55580 SCREEN and BRACKET ... 1 30 55215 BEARING—needle 2
Includes 3 55214 FELT Y
AA-55222-A BRACKET and BUSHING .....ccccoooviviiireis 1 32 A-55348 RATCHET (includes washer) ..o 1
**+55271 WASHER—formica 1

* Mot supplied separately
** Cemented to Ratchet

3 liEL e



IGNITION AND GOVERNOR PARTS

&Flsuni

=P

Q é —_
% RTS LIST FOR FIGURE 2
\ % \
Ind Part Neo. Ind Part No.
'I:lo.,x P:Io'. r\ Nom o Req:i!ad ;l:.x Noor‘ Nomenclature Req:ind
1 55578 1 19 75078 B rolar e st e e e S
2 30270 2 A-55406 BT B——BaEK: isives cvusaresssussssmarsminsssisnsaznsnyry smnrceimsses 1
83 2 Composed of
i ;i‘;?}g A : 20 55204 BEARING—needle 1
—insulating
2 71597 SEA lock . 2
5 55408 LEAD—GrOUND ..cocreerrersserescssensrsnn 1 2; i =G »
6 AA-72094-A  SWITCH—"On-Off" : . 1 FATE ;
Ielodes 23 55411 SCREW—6-32 x 5/16 {with washer) ...
7 55879 PEATE (on<off) coiiiimnsnismmiion 1 24 55412 WASHER—contact plate ...
8 72084-A1 AT o e T Rt e, e 1 25 30268 WASHER—SPFING ..coovovinrormimimnnivinnmsniiunssssnsiness
L 55407 LEAD—high tension 1 26 72484 WASHER—fixed contact plate screw
10 A-55373 TERMINAL (sparky) . 1 A-55402 POINTS (set) i
18] 60929 GROMMET ... 1 Composed of
1z Sv9a SCREW—6-32 x 5/16 flat hd. 2 27 . YN e e
13 55381 CLAMP—inner ......... 1 . AREPNRM -
i 00575 SCREWL 8:32 5 1) bineHe i 5 28 BREATER ARM «secorremssatatessssilasrias s srasaamses st
15 55141 CLAMP—aouter ........... 1 29 28003 WASHER—breaker arm ...........coooommmensesioncssisne 1
16 A-55796 GOVERMNOR ASSEMBI.Y 1 30 28008 LOCK—SPFiNG .ocoiciiinssmenisssiissnassnssanrsssness sasass 1
Includes 31 4 30267 WICK—Falt: i 1
84066 WASHER—governor arm burr ... 32 30261 SCREW—8-32 x 5{'16 (with washer) ... 1
17 55735 GOVERNOR—arm ... 1 33 - 55399 CONMNDENSER ... iiicciiiiiiiinesinmanassasinssssssasasss 1
18 55588 SPRING—governor ... 1 34 80576 SCREW—10-32 x 9/16 pan hd. ... &

* Mot supplied separately

5

FIncluded with Points, A-55402.

HMBLIE



FUEL TANK

TO PUMP INLET

FIGURE 3

>

o =
C) E%[@IN SAW MODEL 5-20

TS LIST FOR FIGURE 3

\ O\

R e ﬁ R Do e
1 A-55709 TANK—(i es air filter and cap) ...... 1 +74380 SMNAP RING 1
55729-A - iru:fions .......................... 1 i7 A-74375 BODY—fuel strainer 1
552& DECAL ts 1 18 72107-A SLEEVE—flexible 1
2 +80571 SCREW—6'82"x 3 pan hd 2 19 AA-72475  FITTING—fuel outlet 1
3 +55066-A CAP—air filter ... 1 20 80451 SCREW—6-32 x % flat head ...o.ccoooivivericianes 3
4 $A-55531 FILTER—air 1 21 55738 VALYE—ShUL-OMF +.ovveoccoseiaseressnsseesmsessestoessnsasies 1
Includes 22 A-55801 LINE—fuel <3iva b
5 55530 G ASKED o R i Bt TS 2 23 AA-55167 CAP—oil supply line ..cccveiiiicnincinnnnnnnns 1
KSEI0E ICAPINE] commmencnsrarrsesto s o 1 2AN Sk kil :
25 55288-A SPRING—valve s
Composed of 26 25527 BALIL cHack “siiie i e
6 y Lo 1 27 55109-A SEAT—check valve 1
7 72173 GASKET ......... : 1 28 55110 GASKET ; L 1
8 A-55301-A VALVE—relief ; 1 29 55133-A SLEEYE—flexible 1
9 83083 WASHER—={OCK 11vusvisssssseisnceesusmvisiaitemsessmassisis 3 30 AA-55259-A  PICK-UP—0il oovvrvviicinsiiieniias !
10 80592 SCREW—3-48 x % rd. hd. .. 3 31 7ize2 SERINGZplunges o !
n 80582 SCREW—38-32 x % spin-lock 1 32 A-74406 PLUNGER TUBE (includes 74388 "O" Ring) ... 1
7 A ) > 33 71764 PLUNGER—button e
s 34 72971-1 GASKET—air elbow 1
13 AA-55191°  LINE—oil o.cci. 1 35 80572 SCREW—10-32 x % spin-lock ... 2
14 A-55824 VALVE—check 1 36 80638 SCREW—10-32 x 1% spin-lock ... 2
15 72174 GASKET—outlet fitting ... w1 37 55019-2 ADAPTER—air filter ...ccoomicviinins 1
16 74374 R EILTER=SFalr i s ssviessiisinns e e i) 38 55059 GASKET—QAOBIBI . e msencrisssssssonrarsse sssi s eats 1

gL BEIERTTE



=

L

PISTOL GRIP AND THROTTLE PARTS

PARTS LIST FOR FIGURE 4

w2

@ N O A

10
1
12
13
14
15

A-55518
AA-55119
31734
317331
AA-55191
83003
80087
28097
80581
A-55800-A
27464
33533
80583
AA-55281
A-55737

55045-A

N Ind Part Ne.
l!eql.:;ed Tﬁln‘.‘ Nqo', Namanclafure l!cql.:'ud
........ 5 16 A T R Rl G G R s s s e U
; ! 17 AAS5228)  COVER—GIID. it cad Ml binisssiebiesesisconmiainiond 1
HANDLE—wrap-around (5-20) 1
HANDLE—fush-cut (5-20A) ...... 1 Includes
ELBOW-—connector 1 AA-55282 LOCK—throtthe it v v el I
ADAPTER—straight 1 Inelvdis
LIME—chain oil . 1
WASHER—3i, Iock 2 18 72970 SPRING—lock: imrmmcimn el
SCREW—34s-18 x 1% hex hd. 2 19 80560 SCREW—8-32 x % pan hd. .. 7
PLUG—pipe: Y i nmisme 1 : 5
SCREW—1/-20 x % hex hd., spin-lock . 4 20 81013 NUT—14=20) hex- oo i o it e iradste
ADAPTER—reed valve ... 1 21 83009 WASHER—% 10€k oo 2
STUD (included in A-55800- A g 22 55104 SHIELDZ—carburelars s it
GASKET—carburetor 1
SCREW—10-32 x 3, pan hd. .. 3 23 55116 GASKET—reed valve adapter ... |1
GRIP—pistol .o s 24 55145 GLAMP—hond e i nmi mre el
R D T ] Lo e s T ]
25 55146 CUSHIOM—handle 1
Composed of
SPRIFIG & e Bl s o e s 1 A-55740 BRACE—handle .o 0

MBS



v

Index
Ne.

0 W AWM =

10
1

13
14
15

Pay
No.

A-55786

71 N
73272
A-55769
73086
83000
73088
A-55819
72812

1A-55768

55764
28049
73263
73264
71494
tA-55767

55764
128064
171509
1A-55761

o’ « -
- ~§\ O - -
‘d@‘ m@m SAW MODEL 5-20
< ) %nrs LIST FOR FIGURE 5
\o
- - Ik:::;od IrP‘Jdo..‘ :ll:r.' Nemenclatura la:ri;-a
............................................... 1 55344 GASKET—inlet seat ..... 1
Comp 16 155747 LEYER—inlet control ....... 1
SCR Hle shuter 1 17 155759 SPRING—control lever ... 1
SHUTTERGANIOMle .overvcrvsris s 1 L FREWRINON, ooty :
BODY—service 3 19 30818 PLUG 1
CLIP—throttle shaft 1 55763 PLUG—body channel ... 1
WASHER—lock #8 ....... 1 A e s !
SCREW—8-32 x % rd. hd. . 21 A-55766 LEVER—choke 1
SHAFT—throtile oo gt 22 55734 LEVER—IhroMtle $10P oovcrosrormssmrsserssersee 1
BUSHING—throftle $haft .......oocevcnee 2 AR WASHER—lock 4 :
SCREW—main odjvsiment (high speed) .. 1 24 171521 SCREW—4-36 x % rd. hd. overvrcrnirrs 1
25 1A-55760 DIAPHRAGM—main ...ocvvvnnniiiisssenniineininns 1
Includes 26 55754 GASKET—main diophragm ... 1
"O" ring ! 27 55749 COVER—main diophragm ... 1
SCREW—choke shutter ! 28 55881 GASKET—fuel pump 1
SHUTTER—choke ! 29 55753 DIAPHRAGM—pump 1
SPRING—choke friction pin ... ... 1 30 55748 BODY——PUMP  coorvveeessesiinsssiesssnssssesssnssanesnses 1
PIN—choke friction ... el | a 55316 SCREW and WASHER &
SCREW—idle adjustment {low speed) ........ 1 32 +55752 SCREEM—fuel strainer 1
Includes a3 55751 GASKET—pump cover 1
"0"—ring .. 1 34 55750 COVER—pump 1
SPRING—idle SIOP SCreW .......covssescevaees 1 35 55756 SCREW—relaining ......ccooimmmmmmmmmmmns 1
SCREW—idle .stop (speed control) ......... 1 36 55837 REPAIR PARTS KIT 1
INLET NEEDLE and SEAT .....oocooommmeinennn, 1 37 155836 GASKET SET 1
Includes

1 Included in 55837 Repair Parts Kit

MBS



GEAR CASE AND SPROCKET PARTS

FIGURE 6 @Q U
NS
& & -
%I‘E N SAW MODEL 5-20

C) % LIST FOR FIGURE 6
Index Part . E ,N

No. No. Required i o domantlatore Rekured

1 81116 I 2 18 55024 SPACER—DBRAring ..iicivsrieseiesnsmusienssrsnsisssinmasnsnes

2 55036 1 19 55025 SHOULDER—bearing ......

3 55126 eg 1 20 72040 BEARING—ball ......

A-56693 1 21 28922 RING—retaining
SV 22 AA-55068-2 DRIVEN GEAR ...

4 55123 2 23 55005-C SHAFT—sprocket ........cccccmiinisiniinnsnmiissssioinsnnns 1
5 55075 1 24 80651 SCREW—12-28 x % flat hd., socket ... 4
3 A-55692 6 25 80572 SCREW—10-32 x % pan hd. ...coooooiiinionnes °
7 552125 KEY—clutch 2 AA-55226-A COVER—gear case ......coommvnvsisimicimsnnisacis 1
8 55034 . WASHER—thrust ... 2 Composedior

9 AA-55086 CLUTCH DRUM (and drive gear) ... 1 26 55140-A PG nill Tillar s ot o ot S 1
i NS Lt e e | 27 80571 SCREW—6-32 x % pan hd. ..... 3
11 55602 WASHER—sprocket (outer) 1 28 sadon PUATE. e .
12 $155593 SPROCKET «iiiiinnitints 1

13 55482 -1 KEY—sprocket 2 29 55099 WINDOW—plastic ... 1
14 55601 WASHER—sprocket (inner) 1 30 55100 GASKET—"0" ring ...... 1
15 55586 SPACER—sprocket .. 1 31 = COVER i
16 b CRANKCASE ... 1 55730 DECAL 1
17 55184 BEARING—ball ... 1 32 55053-A GASKET—gearcase oVer ..............oooimois 1

* Mot Supplied Separately
** A-55598—for breakdown see figure 7 Engine Parts
t1 6-tooth 55101-A Sprocket must be used for Clearing Attachment and
for Bow Attachment in place of 8-tooth Sprocket.

The 6-tooth Sprocket must also be used for guide bars 33" or more
in length.

13



‘ >
& &

ok

N
NN

O
T&lﬂ SAW MODEL 5-20

RTS LIST FOR FIGURE 7

&

N
h I O\ S e e Nomendiature Reauired
1 80625 Wm-az Ty, T 20 55048 GASKET trankenee. sealing 1
2 55506-1:\@ PER .. 1 21 55047 RING—bearing retaining ... 1
3 806 CREW, % pan hd. ........ e it 22 55193 BEARING—main .............. 1
4 aos& SCREW % Y% pan hd. oo, 1 23 83061 WASHER—lock, special thin . 2
5 55507 1 24 19238-A SCREW—main bearing retaining 2
& 55508 1 25 55537 RING—piston 2
7 55509 RETAINER—muffler element 2 26 A-55599 PISTON and PIN ..... 1
8 55490 N D R ot s et e e 1 Composed of
9 25038 GASKET (included with spark plug) ... 1 . (11311 X 1
10 71530 SPARK PLUG—Champion HO-BA ... 1 27 55095 RING—piston pin retaining 2
1 B1065-2 MUT—14-28 hex ..o 4 28 * PIN—piston 1
12 83009 WASHER—1 lock 4 AA-55195 CONNECTING ROD 1
13- 55050-A GASKET—cylinder 1 T Composed of
A-55598 CRANKCASE .oconies s imvsrereimmsainsismissnii 1 29 55196 BEARING—piston pin .....ccooiviiniininninnn 1
Composed of 30 80541 SCREW—8-32 x Y; allen cap 2
14 55871 el e o L e VORI W, 3 * ROD 1
15 i CRANKCASE and GEARCASE ... 1 32 x CAP 1
16 55606 STUD—guide bar (long) 1 33 AA-55280 ROLLERS (set) 1
17 55056-D STUD—guide bor (sheorh) ..... 1 Composed of
18 71597 SEAL—garlock 2 o) ROLLER—needle (see inset) ...
19 55049 GASKET—back plate ..................... 1 34 55514-A CRANKSHAFT .oiieiiiiniisinens
* Mot Supplied Separately
15 [WELELiE



SAW PARTS

il i |:1I|I||l':|||:||ll}||:|(ll| [

. |'|r| (IIIIII||I.I:I|I| rI|III,|I|II||IJII|||[I|||||I|I||I||,'I|.:
i I.||III

J,'iJ"'I-il'l'["|

il

STRAIGHT BLADE ASSEMBLY

20

(Assemble with 28" Chain ond juriing Plate)

16 V &Fl RE 8 @Q :g
-l "o(b * »

Q\Q@‘%Q\"MN SAW MODEL 5- iO

RTS LIST FOR FIGURE 8

Index Part N

Ne. Ind Part Ne.
MNo. Ne. °mm"ﬂ quuoired ';'lo.,‘ Nﬂ;‘ Nomenclature I!tq::ud
1 A- t 1
A:S?:;:);Zs Q—:: _El 1 é 80617 SCREW—3%4-18 x 2 round hd. 1
- 1
A-SSSI?@ 4 with 1 7 81123 NUT—hex lock 1
TAAT7334 with ! 8 83018 WASHER—Ilock w2
TrAA-TR with 1 9 81089 AT A7 7 A SR
AA-73344 with 1 =
AA-73346 +38” CHAIN—#10 with 1 10 55291-A Oll—gear (pint can SAE-90) ......occocvvnnnn 1
AA-73350 +44" CHAIN—F10 with 1 n 22808 WRENCH—combination ... S 2
AA-73597 150" CHAIN—Z10 with 1 AA-73314 KIT-—chin POPEIT wuissismsssssmmsensassestssmessrssoss 1
AA-73598 160" CHAIN—Z10 with 1 . i o
2 A-55714 14” BAR—.063 w4 omposed o
A-55718 18" BAR—hard track plus extra hard tip .063 1 12 72959 RINET iirinrmisisriiuiicnviiisiiimiraricsmssvimeree .
A-55720 20" BAR—hard track plus extra hard tip .063 1 13 72960 LINK—connecting (plain) ..o 2
A-55723 23" BAR—hard track plus extra hard tip 063 1 .
" : 14 72963 CUTTER=—TIGhY mmnmmunisisisinmnmise 1
A-55728 28" BAR—hord track plus extra hard tip .063 1 e
55335-1 133" BAR—extra hard tip . 1 15 AA-72961 LINK—cennecting (w/rivets) ... 2
55336-1 138" BAR—extra hard tip . 1 16 73383 LINK—drive 1
L .
55706-1 144" BAR—extra hard h.p ! 1 17 72964 CUTTER—left 3
55707-1 150" BAR—exira hard tip . 1
55708-1 460" BAR—extra hard tip 063 ..o 1 tA-55379 CLEARING ATTACHMENT ... 1
3 55128 SHIM sz Composed of
A-55591 ADJUSTING PI.AYE e e | 18 A-55435 GliDE—tleaiing, (oo 1
Composed of
4 Sh5sTiB PLATEtdhvating: et , 19 80604 SCREW—hex hd. %424 x % oo, 2
5 55552 PIN—guide bar adjusting ... 1 20 73820 SPUR—plunging ... A 1
* Also fits 14" bow attachment
** Also fits clearing attachment and 18" bow attachment — o
17 t Use 6-tooth, 14" pitch Sprocket 55101-A W{ ;‘M ﬁ /_U -
o [ B ;



18

PLUNGE CUT BOW ATTACHMENTS

PARTS LIST FOR FIGURE ¢

No. Index

I."'::" ::'n" lomenclature Raguiirad Na ';:;r Nomenclature h::i;.d
A-55487  tKIT—bow mounting ... 1 3 81123 NUT—hex lock 1
Composed of 0 84056 WASHER—S), flat ... I
1 72226 HANDLE 1 80617 SCREW—34-18 x 2 rd. hd. ....ocovvvvirenenn. 1
2 727791 GUARD—chain 12 80590 SCREW—3%4,-18 x % pan hd. ... 1
3 84001 WASHER—54 Aot oo 13 81112 NUT—%,-24 hex lock ............ 4
. e SCREW—#45:24 % 1% hait e, 14 80546 SCREW-—Hir2d & 1. convcimsnsiiasmsivmimiiion, (3
5 55297 GUARD  thain: e o :i 12::;39 Hf’.""é'ij;p:""gl:".g Pl s :
= —<Cchain (exira har rac e
6 REW—$/4-1 hd. 5 :
80393 el o N cont A-73740 187 GUIDE—chain (extra hard track) ... 1
A-55488 PLATE—bow mounting ................ AA-73235  HELPER'S END (18" bow only) ..o 1
Composed of Composed of
7 55248 PLATE—mounting ! 72827 GUARD—end ...coovvieviroineienoscsiiiine )
a 55253 PLATE—adjusting 1 72226 HANDLE (same as index #1:1 ........................ 1
tRequires é-tooth, 14" pitch Sprocket 55101-A
.
E/ fi
19 Wl EL e



GENERATORS CHANNNS AWS

Alternating or Direct Current Gasoline:Engine-Driven
Gasoline-Engine-Driven 3¥. HPYfo 5% HP
Sizes: 1000 to 5000 watts Straight=Blade and Bows
Yoltages: 6 to 220 volts Brushcutters
Frequencies: 50 to 400 cycles “NClearing Attachments

PUMPS
BKOWERS Diaphragm
Ggasoline-Engine-Driven Self-Priming Centrifugal .
Capacities: 1500 CFM Gasoline-Engine-Driven

Sizes: 114", 2", 3"
Capacities: 5,500 to 15,000 gph

- HOMELITE

. a division of Textron Inc.
PQRT CHESTER, N. Y., U.S.A.

PART NO. 23067-A f [Tlitho in US.A.]
71 Brownie Pre;}J
20M-12-56 B S




